ssamons. FCC RADIO TEST REPORT

Report No. : FG042245-02B

LTE Band 4

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

(=]

pectrum
Ref Level 30.00 cbm  Offset 12,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.69 dBm) ™M1[1] 15.75 dBm)
- 1.71106840 GHz - 1.71217130 GHz,
T Occ B 2.709290709 MHz R 2.715284715 MHZ
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60 d -60 di
CF 1.7115 GHz 1001 pts Span 6.0 MHz CF 1.7115 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.7110684 GHz 14.59 dam ML 17121713 GHz 15.75 dam
T 1 171015135 GHz 8.51 dBm Oce Bw 2.709250709 MHz TL L 1.71013936 GHz 9.1 dBm Oce Bw 2.7152B4715 MHz
T2 1 171286064 GHz 9.56 dam T2 1 1.71285465 GHz 8.65 dam
L ) L )i ) L
Date: 11.4UG.2020 17.08.26 Date: 11.AUG.2020 17.06:38
ectrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 12,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.28 dBm) ™M1[1 15.66 dBm)
- e 1.73351300 GHz - . 1.73330920 GHz,
By X 2.721276721 MHz Occ By 2.727272727 MHZ
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-6 df -60 di
CF 1.7925 GHz 1001 pts Span 6.0 MHz CF 17925 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1.733513 GHz 16.28 dam ML L 17333092 GHz 15.66 dam
T 1 1.73113337 GHz .01 dBm Oce Bw 2.721278721 MHz TL L 1.73113936 GHz 9.40 dBm Oce Bw 2.727272727 MHz
T2 1 173385465 GHz 9.31 dam T2 1 1.73386663 GHz 10.11 dam
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Date: 11.AUG.2020 17.1238
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Date: 11.AUG 2020 17:12:50

Highest Channel

/3MHz / QPSK

Highest Channel / 3MHz / 16QAM

o
v
Ref Level 30.00 cBm  Offsel 12,20 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 12,20 dB & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att a0de SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.12 dm| 16.10 dBm|
20 1.75421930 GHz - 1.75405140 GHz
oct 2.727272727 MHz 2.715284715 MHz
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50 df -50 di
60 d -60 db
CF 1.7535 GHz 1001 pts Span 6.0 MHz CF 1.7535 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 17542193 GHz 15.12 dBm ML 1.7540514 GHz 16.10 dBm
TL 1 1.75213337 GHz 8.09 dém Oce Bw 2.727272727 MH2 T1 1 1.75214535 GHz 8.33 dBm oce Bw 2.715284715 MHZ
T2 1 175486064 GHz 8.62 dbm T2 1 175486064 GHz 8.13 dbm

L )

Date: 11.AUG.2020 17.14.47
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Cate: 11.AUG.2020 17

4:59

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042245-02B

LTE Band 4

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Date: 11.AUG.2020 17.21.00

pectrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 12,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 100 kHz
o Att a0de SWT 19 ps @ VBW 300 kHz  Mode Auta FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 13.75 dBm) ™M1[1] 13.14 dBm)
- 1.71061200 GHz - 1.71372900 GHz,
'X- Occ B 4.485514486 MHz OctBr 4.485514486 MHZ
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-6 df -60 di
CF 1.7125 GHz 1001 pts Span 10.0 MHz CF 1.7125 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f L1.710612 GHz 13.75 dam ML 1.713729 GHz 13.14 dam
T 1 17102622 GHz 8.24 dBm Oce Bw 4,485514456 MHz TL L 1.7102622 GHz 8.48 dBm Oce Bw 4.485514486 MHz
T2 1 17147478 GHz 9.48 dam T2 1 1.7147478 GHz 8.03 dam
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DCate: 11.AUG 2020 17.21:12

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Date: 11.AUG.2020 17.27.13

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 12,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 100 kHz
o Att a0de SWT 19 ps @ VBW 300 kHz  Mode Auta FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] ™M1[1] 13.51 dBm)
- . - 1.73379900 GHz,
Wkc Bre 4.495504496 MHz oceile 4.495504496 MHz
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CF 1.7925 GHz 1001 pts Span 10.0 MHz CF 17925 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.733429 GHz 13.31 dam ML 1.733799 GHz 13.51 dam
T 1 1,7302522 GHz 8.18 dBm Oce Bw 4,495504496 MHz TL L 1.7302423 GHz 8.52 dBm Oce Bw 4.495504496 MHz
T2 1 1.7347478 GHz 8.04 dam T2 1 17347378 GHz 9.16 dam
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DCate: 11.AUG 2020 17:27:25

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Date: 11.AUG.2020 17.28.20

o
v
Ref Level 30.00 cBm  Offsel 12,20 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 12,20 dB & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att 0 de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.33 dBm| mili] 13.11 dBm|
20 1.75282000 GHz, - 1.75266000 GHz
™ Oce B 4.465534466 MHz [ Oce B 4.51548B4515 MHz
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60 d -60 db
CF 1.7525 GHz 1001 pts Span 10.0 MHz CF 1.7525 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 175282 GHz 14.33 dBm ML 1.75266 GHz 13.11 dBm
T1 1 1.7802722 GHz 7.20 dBm oce Bw 4. 465534466 MH2 T1 1 1.7502423 GHz 8.52 dBm oce Bw 4.515484515 MHZ
T2 1 17547378 GHz 8.61 dbm T2 1 1.7547577 GHz 7.26 dém
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Cate: 11.AUG.2020 17.29:32
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042245-02B

LTE Band 4

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

pectrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 37 dBm)| 15.45 dBm)
1.7134220 GHZ| 1.7175170 GHz
= o 9.090909091 MHz, @ N 951048951 MHz
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-6 df -60 di
CF 1,715 GHz 1001 pts Span 20.0 MHz CF 1.715 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1713422 GHz 14,37 dam ML 1717817 GHz 15.45 dam
T 1 17104645 GHz 9.84 dBm Oce Bw 9.090305051 MHz TL L 1.7105245 GHz 9.41 dBm Oce Bw 5.951048951 MHz
T2 1 17195554 GHz 9.36 dam T2 1 17194755 GHz 8.65 dam
L ) L )i ) L
Date: 11.4UG.2020 17.35.34 Date: 11.AUG.2020 17:35:46
ectrum o =
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.74 dBm) ™M1[1 15.20 dBm)
- 1.7285040 GHZ| - ) 1.7299030 GHz
T Occ B £.991008991 MHz Y Occ Bre 9.030969031 MHZ
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CF 1.7925 GHz 1001 pts Span 20.0 MHz CF 17925 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.728504 GHz 13.74 dam ML 1.729903 GHz 15.29 dam
T 1 1,7280245 GHz .97 dBm Oce Bw £.991008951 MHz TL L 1.7279945 GHz .93 dBm Oce Bw 9.030969031 MHz
T2 1 17370155 GHz 9.02 dam T2 1 17370155 GHz 8.80 dam
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DCate: 11.AUG 2020 17:41:58

Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM

L )

Date: 11.AUG.2020 174353

o
v
Ref Level 30.00 cBm  Offsel 12,20 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 12,20 o & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 5.50 dBm mili] 15.06 dBm|
20 ) 1.7522580 GHz - 1.7514390 GHz
_OceBw 0.050940051 MHz ¥ Oce Bre 9.010989011 MHz
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CF 1.75 GHz 1001 pts Span 20.0 MHz CF 1.75 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1752258 GHz 15.50 dBm ML 1751439 GHz 15.08 dBm
TL 1 1.7454845 GHz 8.46 dBm Oce Bw 9.050945051 MHz TL 1 1.7455045 GHz 8.06 dém Oce Bw 9.010989011 MHz
T2 1 17545355 GHz 9.18 dbm T2 1 1.7545155 GHz 9.27 dbm
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Cate: 11.AUG 2020 17.44:05
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ssamons. FCC RADIO TEST REPORT

Report No. : FG042245-02B

LTE Band 4

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

o &

pe
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.06 dBm) ™M1[1] 14.17 dBm)
- 1.7207970 GHZ| - 1.7206170 GHz
13.426573427 MHz| Ok B 13.396603397 MHz
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&nd 60 d
CF 1.7175 GHz 1001 pts Span 40,0 MHz CF 1.7175 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1720797 GHz 14.06 dam ML 1.720617 GHz 14,17 dBm
T 1 17107867 GHz 6.08 dBm Oce Bw 13.426573427 MHz TL L 17108167 GHz 7.31 dm Oce Bw 13.396603397 MHz
T2 1 17242133 GHz 8.21 dam T2 1 17242133 GHz 9.01 dam

Date: 11.AUG.2020 17.50.08
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Cate: 11.AUG.2020 17.50.19

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.62 dBm) ™M1[1] 13.10 dBm)
- 1.7333990 GHZ| - 1.7359470 GHz
Y occhw 13.426579427 MHz Odd B 13.426573427 MHz
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-6 df -60 di
CF 1.7925 GHz 1001 pts Span 40,0 MHz CF 17925 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1,733399 GHz 14.62 dam ML 1735947 GHz 13.10 dam
T 1 17257867 GHz 8.76 dBm Oce Bw 13.426573427 MHz TL L 17257967 GHz 7.99 dam Oce Bw 13.426573427 MHZ
T2 1 17392133 GHz 8.41 dam T2 1 17392133 GHz 8.55 dam

L I ]

Date: 11.AUG.2020 17.66:18
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Date: 11.AUG 2020 17:56:31

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

o
v
Ref Level 30.00 cBm  Offsel 12,20 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 12,20 o & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 53 dBm mili] 13.94 dBm|
20 1. ) GHz - ‘ 1.75 0 GHz
oce B M 18.576423576 MHz oce Bw 13.486513487 MHz
y n - T . A !
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-40d -40 d
50 df -50 di
60 d -60 db
CF 1.7475 GHz 1001 pts Span 30.0 MHz CF 1.7475 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1752595 GHz 13.53 dBm ML 1.752565 GHz 13.94 dBm
T1 1 1.7407268 GHz 7.96 dam oce Bw 13.576423576 MHz T1 1 1.7407867 GHz 8.01 dBm oce Bw 13.486513487 MHz
T2 1 17543032 GHz 7.48 dém T2 1 1.7542732 GHz 8.71 dbm
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Date: 11.AUG.2020 17.58.27
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Cate: 11.AUG 2020 17.56:39
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seasran as. FCC RADIO TEST REPORT Report No. : FG042245-02B

LTE Band 4

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM

pectrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.77 dBm) ™M1[1] 12.01 dBm)
- 1.7211190 GHZ| - 1.7244760 GHz
Occ B 17.822177822 MHz ObtBw 17.902097902 MHz
10d LS SS— po 10d S S - - ht ‘]
o [ e ! ‘
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-10 df " -10 de -+ -
1 !
204 . C 20d
el L pen N A (P
-30 dBmp = LA e -30 oY,
S R T o™
40 ds -40 di
50 df 50 d
60 d -60 di
CF 1,72 GHz 1001 pts Span 40.0 MHz CF 1.72 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1721119 GHz 12.77 dam ML 1.724476 GHz 12.81 dam
T 1 1.7110889 GHz .02 dBm Oce Bw 17.822177822 MHz TL L 1711048 GHz 8.57 dBm Oce Bw 17.902097902 MHz
T2 1 17289111 GHz 8.16 dam T2 1 1.728951 GHz 8.50 dam
L ) L I ) L
Date: 11.4U/G.2020 18.04:41 Date: 11.AUG.2020 18:04:53
ectrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.57 dBm) ™M1[1] 12.96 dBm)
- 1.7327400 GHZ| - 1.7324600 GHz
he Occ B 17.782217782 MHz Occ B 17.822177822 MHz
p T1 - M A d
U} = ¥ AT 10 7 e 77
. ] 1 Ny
| | ;
-10 df T T -10
{ \
20d ' T - 20 d —
PN s i N P W
a0 P a0 o\
0 oA R
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 40.0 MHz CF 17925 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 173274 GHz 12.57 dam ML 1.73246 GHz 12.36 dam
T 1 1,7236289 GHz 7.32 dm Oce Bw 17.782217782 MHz TL L 1.7235889 GHz 6.65 dBm Oce Bw 17.822177822 MHz
T2 1 17414111 GHz 8.15 dam T2 1 17414111 GHz 8.33 dam

L I

Date: 11.AUG.2020 18:10:53
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Date: 11.AUG 2020 18:11:05

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM
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o
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Ref Level 30.00 cBm  Offsel 12,20 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 12,20 dB & RBW 300 kHz
o att 30dB SWT  18.0ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT  1B.O9ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.14 dBm| mili] 12.86 dBm|
20 1.7530720 GHz - 1.7437610 GHz
Oce B 17.002007902 MHz Oce B 17.862137862 MHz
T . T4
10 d P = i T 10 f‘ = e !
|
0 di f 0 f
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BUE! -10d t
7 7 |
20 d [ / |
- A A o Il TN N
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-40d -40 d
50 df -50 di
60 d -60 db
CF 1.745 GHz 1001 pts Span 40.0 MHz CF 1,745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1753072 GHz 12.14 dBm ML 1.743761 GHz 12.85 dBm
T1 1 1.7360839 GHz 7.74 dam oce Bw 17.902097902 MHz T1 1 1.736049 GHz 8.05 dBm oce Bw 17.862137862 MHZ
T2 1 1753991 GHz 7.12 dém T2 1 1.7539111 GHz 8.60 dbm
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Date: 11.AUG.2020 18.13.01

Cate: 11.AUG.2020 18:13:13
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ssamons. FCC RADIO TEST REPORT

Report No. :

FG042245-02B

LTE Band 4

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 12,20 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.94 dBm| ™M1[1] 16.67 aBmj
- 1.71095170 GHz - 1.71065480 GHz,
T By 1090909091 MHz| Occ B : 2.715284715 MHZ]
1 TP, i T e 12
w0 3 AN P .[‘ 104 pard " v
[ |
/ \
o d 0 di L
} / \ / \
-10 & -10 d
I \‘ \
f \ a
204 20 }
/ \ / \
oot ~ e LS v
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.7107 GHz 1001 pts Span 2.8 MHz CF 1.7115 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f L.7109517 GHz 13.94 dam ML L 17106548 GHz 16.67 dam
T 1 171015455 GHz 8.66 dBm Oce Bw 1.090305051 MHz TL L 1.71013936 GHz 9.63 dBm Oce Bw 2.7152B4715 MHz
T2 1 171124545 GHz 7.87 dam T2 1 1.71285465 GHz 9.97 dam

Date: 11.AUG.2020 18:55:36

L i ]

Date: 11.AUG 2020 18:19:14

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

rum o

pectrum

(=]

pe:
Ref Level 30.00 cbm  Offset 12,20 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.11 dBm)| ™M1[1] 15.07 aBmj
0 1.78270420 GHz - " 1.73139110 GHz
| Moce Bw 1.085314685 MHz| Oce Bw 2715204715 MHZ]
w0 EAVRELSY, VSN PN 0d e Ve A TV e f .
|
04 04 / |
i i / T
10 df - -10 o
/ \ 7 1)
/ / \
20 d 1 \\ 20 d
\ ~
~/ n s \ -
) & e <36t
-40 di
50 d -50 di
-60 d 60 d
CF 1.7325 GHz 1001 pts Span 2.8 MHz CF 1.7325 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17327042 GHz 14,11 dBm ML L 17313911 GHz 15.87 dem
TL 1 1.73195734 GHz 10.32 dBm Oce Bw 1.085314685 MHz TL L 1.73115135 GHz 9.26 dBm Oce Bw 2.7152B4715 MHz
T2 1 1.73304266 GHz 8.73 dam T2 1 1.73386663 GHz 9.59 dam

Date: 11.AUG.2020 18:56.45

L U ]

DCate: 11.AUG 2020 18:22:21

Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 64QAM

rum = pectrum =
Ref Level 30.00 dém  Offset 12,20 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 12.20 db & RBW 100 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il .53 aBm)| ™Il 15.65 dBm|
20 . 175453780 GHz 1.75341010 GHz
ﬁu Bu 1.088111888 MHZ, Oce By 2.721278721 MHZ]
1d sl A AN N~ o A ata i
i 1l |
od / I\
/ h!
BUE! C
20 d \
2 g ) \. = o e
o A
i B
-40d -40 d
50 df -50 di
60 d -60 db
CF 1.7543 GHz 1001 pts Span 2.8 MHz CF 1.7535 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 17545378 GHz 15.33 dBm ML 1.7534101 GHz 15.65 dBm
TL 1 1.75375734 GHz 8.36 dém Oce Bw 1.088111888 MHz TL 1 1.75214535 GHz 8.91 dém Oce Bw 2.72127B721 MH2z
T2 1 175484545 GHz 7.41 dém T2 1 175486563 GHz 9.40 dBm

L ) ]

Date: 11.AUG.2020 18:58.52

L I ]

Cate: 11.AUG 2020 16:23:24
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seasran as. FCC RADIO TEST REPORT Report No. : FG042245-02B

LTE Band 4

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

pe
Ref Level 30.00 cbm  Offset 12,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1 5 dBm)| 2 dBm)|
- 1.71047200 GHz - 1.7172380 GHz
Occ B _ 4.535464535 MHz - 050049051 MHz,
104 JPocrrion fety P (- 104 Tr s
04 ! 04 /
] \ /
-10 d 1 \ -10 de -
/ \
204 / \ 20d -
] \ - A
L _ P - -
AV R - N A S, |
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1.7125 GHz 1001 pts Span 10.0 MHz CF 1.715 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.710472 GHz 14,35 dam ML 1.717238 GHz 15.32 dam
T 1 17102123 GHz 6.69 dBm Oce Bw 4.535454535 MHz TL L 1.7105045 GHz 9.28 dBm Oce Bw 9.050949051 MHz
T2 1 17147478 GHz 9.18 dam T2 1 1.7195554 GHz 9.54 dam
L ) L I ) L
Date: 11.4U/G.2020 18.26:31 Date: 11.AUG 2020 18:33:47

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ectrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 12,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.74 dBm) ™M1[1] 16.08 dBm)
- 1.73424800 GHz - . 1.7308620 GHz
Oce Bw ';— 4.405504406 MHz E3 Oce Bw 6.051048051 MHz|
1wd o, PP \ (e Ll 0d T i a 2
1 /
0 [ 0 d #
] \ !
10 T -0 7 1
\ i |
204 20d -
\ B o
A0 B ~ = 20.4Bme
40 df 40 de
50 d S0 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 10.0 MHz CF 17925 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.734248 GHz 13.74 dam ML 1.730862 GHz 16.08 dam
T 1 1,7302522 GHz 8.21 dBm Oce Bw 4,495504496 MHz TL L 1.7280045 GHz .47 dBm Oce Bw 5.951048951 MHz
T2 1 1.7347478 GHz 9.09 dam T2 1 1.7369555 GHz 8.00 dam
L U J L JU J ..
Date’ 11.AUG 2020 18:28.37 Date: 11 AUG 2020 18:36:53

Highest Channel / 5MHz / 64QAM Highest Channel / 10MHz / 64QAM

o
v
Ref Level 30.00 cBm  Offsel 12,20 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 12,20 o & RBW 300 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.21 dém| mili]
20 1.75436B00 GHz - .78
OccBw M1 4.515484515 MHz Oce By . 0.030969031 MHz
T A e fo . TL | e - 2
10 d A \ Wi e 10 di : oS a® ;
[ / |
od od +
/ ! A
-10 df £ -10 o a T
/ \ / \
20 d 20 di -
I L B i T . P NIV Sy R e
ppnpy v AP, = ~
4 30
-40d -40 d
-50 d -50 di
60 d -60 db
CF 1.7525 GHz 1001 pts Span 10.0 MHz CF 1.75 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1754368 GHz 13.21 dBm ML 1751118 GHz 15.79 dBm
T1 1 1.7802522 GHz 6.86 dBm oce Bw 4.515484515 MHz T1 1 1.7455045 GHz 8.77 dBm oce Bw 9.030969031 MHZ
T2 1 17547677 GHz 7.19 dém T2 1 17545355 GHz 9.75 dbm
L I ) - L I ) L
Date: 11.AUG.2020 18.30.41 Date: 11.,AUG. 2020 18:37:57
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seasran as. FCC RADIO TEST REPORT Report No. : FG042245-02B

LTE Band 4

Lowest Channel / 15MHz / 64QAM Lowest Channel / 20MHz / 64QAM

pe
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
13.76 dBm) ™M1[1] 13.95 dBm)
- 1.7225650 GHZ| - 1.7286710 GHz
- 13.456549457 MHz w3 17.902097902 MHz
A P LN RNV |- d 1 2
= 1 10 = v - - - i
| 0d |
\ 1o { |
/ \
20d
A -~ _—
YN e (S
-30 diny; - ]
™
40 df -40 di
50 d S0 d
&nd -60 di
CF 1.7175 GHz 1001 pts Span 40,0 MHz CF 1.72 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1722565 GHz 13.76 dam ML 1.728671 GHz 13.35 dam
T 1 17107867 GHz 9.01 dBm Oce Bw 13.456543457 MHz TL L 1.7110889 GHz 7.28 dBm Oce Bw 17.902097902 MHz
T2 1 17242433 GHz 9.04 dbm T2 1 1728991 GHz 7.92 darm
L ) L I ) L
Date: 11.AUG.2020 18.41:03 Date: 11.AUG.2020 18:48:20

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

ectrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 12,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,20 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.41 dBm) ™M1[1] 13.42 dBm)
- . 1.7271950 GHZ| - 1.7356170 GHz
Y Occ B - 13.426575427 MHz Toce B 17.822177822 MHz
104 vt o | A O s { 104 L, Mo dpn S
0 04 | |
/
10 - 10 di |
[ /
204 y \L 20d =
e AR A AL e A [PV NPT
e N s s
iy AR
40 df 40 de
50 d S0 d
-6 df -60 di
CF 1.7925 GHz 1001 pts Span 40,0 MHz CF 17925 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1727195 GHz 15.41 dam ML 1735617 GHz 13.42 dam
T 1 17257867 GHz .67 dBm Oce Bw 13.426573427 MHz TL L 1723548 GHz 7.45 dBm Oce Bw 17.822177822 MHz
T2 1 17392133 GHz 9.12 dam T2 1 1.7413711 GHz 6.64 dam
L U J L JU J
Date’ 11.AUG 2020 18:44.08 Date: 11 AUG 2020 18:51:25

Highest Channel / 15MHz / 64QAM Highest Channel / 20MHz / 64QAM

o
v
Ref Level 30.00 cBm  Offsel 12,20 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 12,20 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT  1B.O9ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.6a dBm| mili] 12.69 dBm|
20 1.7439040 GHz - 1.7408040 GHz
T Oce B 13.486513487 MHz [ Oce B 17.042057942 MHz
T el pom e 1o di T1
1o 7 v 10 i A o
0 di JI T 0 T
/ \ | !
BUE! T -10d T
/ \ / \
=l = A “ P Y
p ™ nf _—" A Prioe Ly Y U A
\é‘_,x‘/_ P L LA J\"A\F""’ qé“-‘“"w TATR e 1 "
=t \
-40d -40 d
-50 d -50 di
60 d -60 db
CF 1.7475 GHz 1001 pts Span 30.0 MHz CF 1,745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1743904 GHz 13.63 dém ML 1.740804 GHz 12.69 dBm
T1 1 1.7407867 GHzZ 7.99 dam oce Bw 13.486513487 MHz T1 1 1.736049 GHz 7.78 dam oce Bw 17.942057942 MHz
T2 1 17542732 GHz .98 dbm T2 1 1.753991 GHz 8.15 dbm
L I ) - L I ) L
Date: 11.AUG.2020 184513 Date: 11.AUG 2020 185229
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042245-02B

Conducted Band Edge

LTE Band 4/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

S um c%:
Ref Level 30.00 dBm  Offset 12.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12.20 dB Mode Autg Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
G | 3 3 DARS Lt SPURIOUS, INE_ABS PASS
20 dIBIﬁr‘IH PURIOUS_) INE_ABS PABS ZDUB;':i‘P S
10 dBm /ﬂ\ 10 dBm [\\
ode ’ 0 dBm f |
-10 dem - ‘ -10 dBm ‘
SPURIOUS_LINE_ABS J \ f
-20 dem ] -20 dBm /
-30 dém ,,] -30 dBm
, P NN
40 dem = 7 -40 defh S ol — "
R \ et h - A . .
o g w‘“"‘ - \
+60 dam -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||[['Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70856 GHz -37.33 dém .33 d8 1.783 GHz 1.755 Ghz 100.000 kHz 175475 GHz 17.97 dBm -12.03 d&
1.708 GHe 1.710 GHz 20.000 kHz 1.71000 GHz -30.41 dém -17.41d8 1.755 GHz 1.756 GHz 20.000 kHz 1.75500 GHz -32.49 dBm -19.49 de
1.710 GHz 1.712 GHz 100,000 kHz 1.71025 GHz 18.09 dBm -11.91 dB 1.756 GHz 1768 GH2 1,000 Mz 75600 CHe ~37.56 cbm 5458 db,

i ;

Date: 11.AUG 2020 19:04:45

i (|

Date: 11 AUG 2020 19:13:16

Lowest Band Edge / Full RB

Highest Band Edge /Full RB

= .
= Spec 1
Ref Level 30.00 dém  Offset 12.20 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 12.20 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr [@1 avoPwr
Limit ¢heck | SPURIGHE GHEEKARS_ PAES
i 1 3 3 Line SPURIOUS _LINE_ABS. PAKS
20 ﬁlﬁ;;‘lp PURIOUS INE_ABS 20 dbm
10 dBm A, 10 B
T
ode / \ 0 dem ;
|
-10 dem | -10 dgm !
SPURIOUS_LINE_ABS J 1 |
-20 dém T i -20 dpm
30 dom e e l Gem 1 [ o
bt ‘H*\-M- Sl !
a0d g™ . [ [,
40 dem B J% 40 dem ] S ~
AN,
" A W‘MWMM‘WMW e S U WY
SR -50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | AL Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
1.700 GHz 1.709 GHz 1.000 MHz 1.70898 GHz -26.20 dém -13.20 d& 1.753 GHz 1.755 GHz 100.000 kHz 1.75450 GHz 10.89 dBm -19.11 dB
1.705 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -39.14 dém -26.14 dB 1.755 GHz 1.756 GHz 20.000 kHz 1.75502 GHz -30.98 dBm -17.98 de
1.710 GHz 1.712 GHz 100,000 kHz 1.71099 GHz 11.19 dBm -18.81 dB 1756 GHz T 765 GR2 1000 Mz 75506 GHs ~55.41 chm a1 db
1 J Ve
it 2

Date: 11.,AUG.2020 19.08:52

Date: 11.AUG.2020 19:15:24
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seasran as. FCC RADIO TEST REPORT Report No. : FG042245-02B

LTE Band 4/ 1.4MHz / 16QAM
Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

[ ] o
P um :%:‘ Sp um 7
Ref Level 30.00 dBm  Offset 12,20 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 12.20 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGUE CHEKABS PABS
6 3 5 ABS Lt SPURIOUS, INE_ABS PAES
20 dIB’I'F“H PURIOUS_) INE_ABS PABS 20 ﬂB;':i‘p S
10 dBm [ﬂl\ 10 dBm Jﬂ\
ode 0 dBm f
| ‘ | \
-10 dem lj -10 dem |
SPURIOUS_LINE_ABS ! \h J
-20 dem -20 dem ] J'
-30 dém h\, \
-40 dm Mf! I MILIM < .
vl I S ) e e L
-60 dem \
Start 1.7 GHz 3003 pts Stop 1.712 GHz | |[I'start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70852 GHz -36.85 dbm -23.85 d& 1.783 GHz 1.755 Ghz 100.000 kHz 1.75473 GHz 16.47 dBm -11.53 dB
1.708 GHe 1.710 GHz 20.000 kHz 1.71000 GHz -32.53 dém -19.53 d8 1.755 GHz 1.756 GHz 20.000 kHz 1.75500 GHz -26.67 dBm -13.67 de
1.710 GHz 1.712 GHz 100,000 kHz 1.71026 GHz 18.38 dBm -11.62 dB 1.756 GHz 1765 GH2 1,000 Mz 7601 Chs ~36.16 cbm 3% 16 db
]" T

i

Date: 11 AUG 2020 19:14:20

Date: 11.AUG 2020 19:05:48

Lowest Band Edge / Full RB Highest Band Edge / Full RB

x| Spe n :%:
Ref Level 30.00 dBm  Offset 12,20 dB Mode Auto Sweep Ref Level 30,00 dBm  Offset 12.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr [@1 avoPwr
Limit ¢heck PAES | SPURIGHE GHEEKARS_ PAES
i B 3 3 5 Line SPURIOUS _LINE_ABS. PASES
20 ﬁIByI';‘“J PURIOUS INE_ABS 20 dbm
10 dBm L2 10 B m s -
i \‘ | \
0da / ! 0 dem \
-10 dem ! \, -10 dgm -
SPURIOUS_LINE_ABS | \ !
20 dem - ';?rr ! o
_ » l | .N
30 dem g dem ~ o]
Wt " “"\r\ M
-40 dBm i 40 dem < i .
et o gt (AT e .
| s ) pont
s A -50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
1.700 GHz 1.709 GHz 1.000 MHz 1.70857 GHz -27.25 dém -14.25 d& 1.753 GHz 1.755 GHz 100.000 kHz 1.75386 GHz 11.27 dBm -18.73 dB
1.705 GHz 1.710 GHz 20.000 kHz 1.70998 GHz -39.99 dém -26.55 dB 1.755 GHz 1.756 GHz 20.000 kHz 1.75502 GHz -30.26 dBm -17.26 de
1.710 GHz 1.712 GHz 100,000 kHz 1.71058 GHz 11,48 dBm -18.52 dB 1756 GHz T 765 GR2 1000 Mz 75500 GHz ~55.65 chm S.E3db
]—' T

Il |

Date: 11.AUG.2020 19:16:28

Date: 11.AUG.2020 19.07.568
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seasran as. FCC RADIO TEST REPORT Report No. : FG042245-02B

LTE Band 4/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

[ ] o
P um :%:‘ Sp um 7
Ref Level 30.00 dBm  Offset 12,20 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 12.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
1 5 5 ABS Line SPURIOUS INE_ABS PASS
20 dIB!I'F“H PURIOUS INE_ABS PABS 20 dbm
10 dem 10 dém /'\'\
ode 0 dem {J ’
-10 dBm -10 dBm
SPURIOUS_LINE_ABS /
20 dem 20 dem nj
-30 dBm -30 dem
-40 dem -40 defn i f
7 s
S I S ‘ R B L TS SN NV Ar—
SO e e / Mm \\
-0 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 Gz 1.700 GHz 1.000 MHz 170900 GHz -37.39 dém -24.39 dB 1.753 Ghz 1.755 Ghz 100.000 kHz 1.75475 GHz 18.23 dBm -11.77 dB
1.709 GHz 1.710 Ghz 20.000 kHz 1.71000 GHz -32.51 dbm -19.51.d8 1.755 GHz 1.756 GHz 20,000 kHz 1.75500 GHz -29.32 dBm -16.32 dB
1,710 GHz 1.712 GHz 100,000 kHz 1,71025 GHz 18.41 dBm -11.59 d& 1756 CH2 1768 GH2 1,000 Mz 75600 CHe ~37.56 cbm 24 6 db,

i ;

Date: 11.AUG 2020 18:56:51

i

Date: 11 AUG 2020 19:01:08

Lowest Band Edge / Full RB Highest Band Edge / Full RB

oo Spe. n :%:

Ref Level 30.00 dBm  Offset 12,20 dB Mode Auto Sweep Ref Level 30,00 dBm  Offset 12.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIE CLiNEKARS_ PABS
i B 3 3 ABS Line _$PURIOUS_LINE_ABS PASES
20 ﬂIB’I';‘“J PURIOUS INE_ABS 20 dbm
10 dBm f’ \ 10 GBT o .-“-.“
|
0de H \ 0.dém ‘\
|
-10 dam -10 dgm 1
[

SPURIOUS_LINE_~BS
-20 dBm

l -20 dpm

J'
-30 dBm e f \ F‘?B‘;IBW ]. I‘Nm"“w.

-40 dgm W‘“*’"M — -40 dem N\-. . j —
P —— L] N , |
. . T

Rl i) -50 dem

-60 dBm -60 dem

Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.753 GHz 3003 pts Stop 1.765 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | RangeUp | RBW | Frequency | Powerabs | alimit |

1.700 GHz 1.709 GHz 1.000 MHz 1,708%6 GHz -26.61 dBm -13.61 d8 1.753 GHz 1.755 GHz 100.000 kHz 1.75462 GHz 11.09 dBm -18.51 db
1.709 GHz 1.710 GHz 20.000 kHz 1.70999 GHz -39.28 dém -26.28 dB 1.755 GHz 1.756 GHz 20.000 kHz 1,75502 GHz -29.75 dBm -16.75 dB
1.710 GHz 1.712 GHz 100,000 kHz 1,71101 GHz 11.78 dBm -18.22 dB 1.756 GHz 1,765 GHz 1,000 MHz 1.75600 GHz -22.79 dBm -9.79 db

I y

Date: 11.,AUG.2020 18.:57.55

Il |

Date: 11.AUG.2020 19:02:12
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042245-02B

LTE Band 4/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

i ;

Date: 11.AUG 2020 17-08:02

i

Date: 11 AUG 2020 17:16:23

[ ] o
P um :%:‘ Sp um 7
Ref Level 30.00 dBm  Offset 12,20 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 12.20 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE CHEK PABS
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1.700 GHz 1.709 GHz 1.000 MHz 1.70756 GHz -28.32 dém -15.32 d& 1.752 GHz 1.755 GHz 100.000 kHz 1.75432 GHz 7.66 dBm -22.34 dB
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1.700 GHz 1.709 GHz 1.000 MHz 1.70894 GHz -38.35 dém -25.35 d& 1.752 GHz 1.755 Ghz 100.000 kHz 175477 GHz 16.47 dBm -11.53 dB
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1,700 GHz 1.709 GHz 1.000 MHz 1.70883 GHz -30.26 d&m -17.26 d& 1.750 GHz 1.755 GHz 100.000 kHz 1.75380 GHz 5.57 dBm -24.43 db
1.709 GHz 1.710 GHz 50.000 kHz 1.71000 GHz -33.65 dBm -20.65 dB 1.755 GHz 1.756 GHz 50.000 kHz 1.75500 GHz -30.22 dBm -17.22 dB
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Y
Il i 1 b
Date: 11.AUG 2020 17.24:38 Date: 11.AUG.2020 17.32:58
TEL : 886-3-327-3456 Page Number 1 A4-31 of 58

FAX . 88

6-3-328-4978



seasran as. FCC RADIO TEST REPORT Report No. : FG042245-02B

LTE Band 4 /5MHz / 16QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

[ ] m
P um :%:‘ Sp um 7
Ref Level 30.00 dBm  Offset 12,20 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 12.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit fheck PAES | SPURIGE CHNEKABS_ PABS
6 3 5 ABS Lt SPURIOUS, INE_ABS PASS
20 dIB’I'F“H PURIOUS_) INE_ABS PABS W 20 ﬂB;':i‘p S
f
10 dBm f‘ ! 10dBm \
0ds ‘ 0 dem k
-10 dém — -10 dBm |
SPURIOUS_LINE_ABS J’ \L P’ l\
-20 derm 4 T 20 dem ] Jl
-30 dam / lw -30 dem ;
VoL AR
-40 dBm A dBm »
Wl ! [ -
\ B e i / N‘,‘l.u | ‘{ | | 0 |L| I W"““wm "Lt (R
st 4 e jsu RiTrer N
+60 dam -60 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz ||[[Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70898 GHz -38.63 dém -25.63 d& 1.750 GHz 1.755 Ghz 100.000 kHz 1.75466 GHz 16.22 dBm -11.78 d&
1.708 GHe 1.710 GHz 50.000 kHz 1.70858 GHz “25.87 dim -12.87 d8 1.755 GHz 1.756 GHz 50.000 kHz 1.75500 GHz -25.54 dBm -12.84 de
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1.700 GHz 1.709 GHz 1.000 MHz 1.70857 GHz -28.32 dém -15.32 d& 1.750 GHz 1.755 GHz 100.000 kHz 1.75452 GHz 5.54 dBm -24.45 dB
1.705 GHz 1.710 GHz 50.000 kHz 1.71000 GHz -33.68 dém -20.68 dB 1.755 GHz 1.756 GHz 50.000 kHz 1.75500 GHz -30.99 dBm -17.99 de
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LTE Band 4 / 5MHz / 64QAM
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1.700 GHz 1.709 GHz 1.000 MHz 170893 GHz -39.64 dém -26.64 dB 1.750 Ghz 1.755 Ghz 100.000 kHz 1.75466 GHz 16.38 dBm -11.62 d&
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1,700 GHz 1.709 GHz 1.000 MHz 1.70899 GHz -209.08 d&m -16.08 dé 1.750 GHz 1.755 GHz 100.000 kHz 1.75373 GHz 5.57 dBm -24.43 db
1.709 GHz 1.710 GHz 50.000 kHz 1.71000 GHz -33.56 dBm -20.56 dB 1.755 GHz 1.756 GHz 50.000 kHz 1.75500 GHz -30.71 dBm -17.71 dB
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1.700 GHz 1.709 GHz 1.000 MHz 1.70857 GHz -40.31 dém -27.31 d& 1.745 GHz 1.755 Ghz 100.000 kHz 1.75443 GHz 17.63 dBm -12.37 d&
1.709 GHz 1.710 GHz 160.000 khz 1.71000 GHz -33.66 dém -20.66 d& 1.755 GHz 1.756 GHz 100,000 kHz 1.75501 Gz -34.11 dBm -21.11 dB
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purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
1.700 GHz 1.709 GHz 1.000 MHz 1.70891 GHz -26.71 dém -13.71 d& 1.745 GHz 1.755 GHz 100.000 kHz 175183 GHz 2.19 dBm -27.81 dB
1.705 GHz 1.710 GHz 100.000 kHz 1.71000 GHz -34.81 dém -21.81d8 1.755 GHz 1.756 GHz 100.000 kHz 1.75500 GHz -32.52 dBm -19.52 de
1.710 GHz 1.720 GHz 100.000 kHz 171709 GHz 2.30 dBém -27.70 dB 1.756 GHz 1.765 GHz 1.000 MHz 1.75608 GHz -25.20 dBm -12.20 dB
Y
Il 1 | P

Date: 11.AUG 2020 17:39:11

Date: 11.AUG.2020 17:47:31

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A4-34 of 58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042245-02B

LTE Band 4/ 10MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

P um u%,:' Sp um
Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5 ﬁ
10 dBm ﬂ 10 dBm i }
|
ode [f \k 0 dem ( \
-10 dem -10 dBm
SPURIOUS_LINE_ABS I L " \
-20 dem 1]' 20 dBm —
-30 dem )L‘ -30 dem le 1‘
-40 dm v Jrl‘ _af dBm ﬂ +f \
- T VW 1| Y I LAl NS
e forsd Sl Mg, I AP AN P
+60 dam -60 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz || Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170900 GHz -38.40 dém -25.40 d& 1.745 GHZ 1.755 GHz 100.000 kHz 1.75441 GHZ 18.26 dBm -11.74 dB
1.709 GHz 1.710 GHz 160.000 khz 1.70589 GHz -33.40 dém -20.40 d& 1.755 GHz 1.756 GHz 100,000 kHz 1.75501 Gz -32.94 dBm -19.94 dB
1710 GHz 1720 GHa 100.000 kHz 171055 GHz 16.26 dBm ~11.74 d& 1,756 GHz 1.765 GHz 1,000 MHz 1,75601 GHz -38.74 dbm -25.74 db

]" 1

Date: 11.AUG 2020 17:38:10

i

Date: 11 AUG 2020 17-46:30

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

oo Spe. n :%:
Ref Level 30.00 dBm  Offset 12.20 dB Mode Auto Sweep Ref Level 30.00 dBm Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Gheck PAES | SPURIGIECLiNEKARS_ PARS
i B 3 3 ABS Line _$PURIOUS_LINE_ABS PABS
20 okl _FPURIOUS_LINE_ABS 20.dbiD
10 dBm 10 dBm
0 dB 2 D WA TINS e ST WL Ww_.\ 0 dem et g M,]‘
-10 dem { l\ -10 dem 1
SPURIOUS_LINE_ABS { \ |
20 dem J! \,l 30 dem \1
r"«w«m
30 dBm D 0 dBm 5 [ s
|| LA - N
i 40 dBm
50 dbm: 50 dem
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz_| ||Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Frequency |__Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency |__Powerabs | alimit |
1.700 GHz 1.700 GHz 1.000 MHz 1.70896 GHz -26.79 dém -13.79 dé 1.745 GHz 1.755 GHz 100.000 kHz 1.75149 GHz 2.27 dBm -27.73 dB
1.709 GHz 1.710 GHz 100.000 kHz 1.71000 GHz -34.65 dBm -21.65 dB 1.755 GHz 1.756 GHz 100.000 kHz 1.75501 GHz -32.08 dBm -19.08 dB
1.710 GHz 1.720 GHz 100.000 kHz 1.71369 GHz 2.17 dBém -27.83 d8 1.756 GHz 1.765 GHz 1.000 MHz 1.75631 GHz -23.98 dBm -10.98 d8
T
I il [ I
Date: 11,AUG 2020 17:40-12 Date: 11.AUG.2020 17.-48:32
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042245-02B

LTE Band 4/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 11.AUG 2020 18:34:55

P um u%,:' Sp um
Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
f i
10 dBm ( ‘\ 10dem |
o J \ 0 dem J‘ ¥
-10 dem -10 dBm f \‘
SPURIOUS_LINE_ABS f L J |
-20 dém \ -20 dém J ‘.\
-30 dem \q -30 dem J !
40 dem w' / T ﬁ 400 dBm T M
IO, oo N e S / s J \ I N { | A ‘N—.«.HJ,/M\..,M
B 4 A f -do em T
o e S A I o Wl
+60 dam -60 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz | (|Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70895 GHz -39.02 dém -26.02 d& 1.745 GHz 1.755 Ghz 100.000 kHz 175442 GHz 17.50 dBm -12.41 d&
1.709 GHz 1.710 GHz 160.000 khz 1.71000 GHz -35.42 dém -22.42 dB 1.755 GHz 1.756 GHz 100,000 kHz 1.75501 Gz -35.58 dBm -22.58 dB
1710 GHz 1720 GHa 100.000 kHz 171052 GHz 18.52 dBm -11.48 dB 1,756 GHz 1.765 GHz 1,000 MHz 1,75605 GHz -40.25 dBm -27.25 db
Y
) i )

Date: 11 AUG 2020 1839:09

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

oo Spe. n :%:
Ref Level 30.00 dBm  Offset 12.20 dB Mode Auto Sweep Ref Level 30.00 dBm Offset 12.20 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PARS | SPURIGIECLiNEKARS_ PARS
i B 3 3 ABS Line _$PURIOUS_LINE_ABS PAKS
20 okl _FPURIOUS_LINE_ABS 20.dbiD
10 dBm 10 dBm
0 dB sy gt s s A S ,1 0 o e Nww‘ﬂmiuﬁ‘
IF |
-10 dBm ! -10 dBm
SPURIOUS_LINE_ABS ‘ \ ‘
20 dem J mlls 0 dem l\
rw-—»«—m...._,
-30 dBm i / " 0 dem
—— B — N —
M
¥ 40 dBm
50 dbm: 50 dem
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz_| ||Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Frequency |__Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency |__Powerabs | alimit |
1.700 GHz 1.700 GHz 1.000 MHz 1.70894 GHz -27.73 dém -14.73 dé 1.745 GHz 1.755 GHz 100.000 kHz 1.75258 GHz 2.49 dBm -27.51 dB
1.709 GHz 1.710 GHz 100.000 kHz 1.70899 GHz -34.80 dBm -21.60 dB 1.755 GHz 1.756 GHz 100.000 kHz 1.75500 GHz -31.87 dBm -18.87 dB
1.710 GHz 1.720 GHz 100.000 kHz 1.71446 GHz 2.84 dém -27.16 d8 1.756 GHz 1.765 GHz 1.000 MHz 1.75615 GHz -23.45 dBm -10.45 dB
T
)i ) | o
Date: 11.AUG 2020 18 36.00 Date: 11.AUG.2020 18.40:10
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seasran as. FCC RADIO TEST REPORT Report No. : FG042245-02B

LTE Band 4/ 15MHz / QPSK
Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

P um u%,:' Sp um
Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
10 dBm ‘ﬂ 10 dBm ﬂ
0 dB i \‘ 0 dBm {{ \
-10 dBm L -10 dBm f—
SPURIOUS_LINE_ABS ’j & f 1
20 dem 20 dem ] \
[ )
-30 dBm Y -30 dem (
-40 dem 1\‘ T -40 dém "'“'\M
‘ o T W - . wﬁ\ fyon FO TN {'U 'NMMM i
b " 7 N 1
e J PP RN o P N AN O W
60 dBm 50 derm
Start 1.7 GHz 3003 pts Stop 1.725 GHz_||[['Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170884 GHz -40.71 dem -27.71 d8 1.740 Ghz 1.755 Ghz 100.000 kHz 1.75417 GHz 17.67 dBm -12.13 d&
1.709 GHz 1.710 GHz 150.000 khz 1.70589 GHz -34.43 dém -21.43.d8 1.755 GHz 1.756 GHz 150,000 kHz 1.75500 GHz -35.27 dBm -22.27 dB
1,710 GHz 1.725 GHz 100,000 kHz 1,71085 GHz 18.13 dBm -11.87 dB 1756 CH2 1768 GH2 1,000 Mz 76043 CHe ~37 44 cbm o4 447db,

]" 1

Date: 11.AUG 2020 17:51:43

i

Date: 11 AUG 2020 1800:03

Lowest Band Edge / Full RB Highest Band Edge / Full RB

x| Spe n :%:'
Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30,00 dBm  Offset 12.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PAES | SPURIGHE GlinEARS_ PAES
i 1 3 3 3 Line SPURIOUS_LINE_ABS. PAKS
20 ghine _BPURIOUS |INE_ABS J L
10 dBm 10 dBm
N . ™ a
od — . \ 0 - -
-10 dem -10 dBm ’
SPURIOUS_LINE_ABS l \
-20 dem | 20 dBm T
-30 dem e \"‘ 20 dem A -
P - ——
0 dem 40 dem
-50 dém 50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.725 GHz || [l Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
1.700 GHz 1.709 GHz 1.000 MHz 1.70856 GHz -27.23 dém -14.23 d& 1.740 GHz 1.755 GHz 100.000 kHz 175132 GHz 1.04 dBm -28.96 dB
1.705 GHz 1.710 GHz 150.000 kHz 1.70996 GHz -33.91 dém -20.51 d8 1.755 GHz 1.756 GHz 150.000 kHz 1.75500 GHz -32.08 dBm -19.08 dB
1.710 GHz 1.725 GHz 100.000 kHz 172207 GHz 1.16 dBm -28.84 dB 1.756 GHz 1.765 GHz 1.000 MHz 1.75610 GHz -25.64 dBm -12.64 dB

]" 1

Date: 11.,AUG.2020 17.53.44

Il |
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seasran as. FCC RADIO TEST REPORT Report No. : FG042245-02B

LTE Band 4/ 15MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

P um u%,:' Sp um
Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
10 dBm ﬂ‘ 10 dBm ﬂ
ode J} “ 0 dem j ]
-10 dem -10 dBm |
SPURIOUS_LINE_ABS ’J M\ f ‘“|
-20 dem J 20 dBm f ]f\
-30 dem H -30 dBm {J
-40 dam 40 dBm
i
MMMW W | ) b W M"M"\‘l:ﬂ‘“
! 4" J] -50 Hem +
Ry N W _/J L
v o ‘J“"U L e, -.»-M’\IIL'\ o, L menphosn] A MJ Wi m\/‘Jl L’VM
+60 dam 60 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz_||[['Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70898 GHz -40.63 dBm -27.63 d& 1.740 GHz 1.755 GHz 100.000 kHz 1.75418 GHZ 18.23 dBm -11.77 dB
1.709 GHz 1.710 GHz 150.000 khz 1.70589 GHz -34.62 dém -21.62 d8 1.755 GHz 1.756 GHz 150,000 kHz 1.75501 Gz -33.56 dBm -20.56 dB
1710 GHz 1725 GHa 100.000 kHz 171086 GHz 17.80 dBm -12.20 dB 1,756 GHz 1.765 GHz 1,000 MHz 1,75639 GHz -39.41 dBm -26.41 db

]" 1

Date: 11, AUG 2020 17:52-44

i

Date: 11 AUG 2020 1801:04

Lowest Band Edge / Full RB Highest Band Edge / Full RB

oo Spe. n :%:
Ref Level 30.00 dBm  Offset 12.20 dB Mode Auto Sweep Ref Level 30.00 dBm Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES [ SPURIGUE GHEEKABS_ PARS
i B 3 3 ABS Line _$PURIOUS_LINE_ABS PABS
20 okl _FPURIOUS_LINE_ABS 20.dbiD
10 dem 10 dBm:
b db [ § . \ T -
|
-10 dem : | -10 dBm I
SPURIOUS_LINE_ABS ‘ | l
-20 dem ! i -2p dBm \
-30 dom [ / \ /fu derm R -
Bm ~40 dem
50 dbm: 50 dem
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz | |[Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Frequency |__Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency |__Powerabs | alimit |
1,700 GHz 1.709 GHz 1,000 MHz 1,70870 GHz -27.79 dém -14.79 de 1.740 GHz 1.755 GHz 100.000 kHz 1.75405 GHz 0.85 dBbm -29.15 db
1.709 GHz 1.710 GHz 150000 kHz 1.70858 GHz -34.24 dBm -21.24 dB 1.755 GHz 1.756 GHz 150.000 kHz 1.75504 GHz -31.83 dBm -16.83 dB
1.710 GHz 1.725 GHz 100.000 kHz 172291 GHz 1.12 dBém -26.88 db 1,756 GHz 1.765 GHz 1,000 MHz 1.75608 GHz -24.70 dm -11.70 de
Y
I il [ I
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042245-02B

LTE Band 4/ 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

P um u%,:' Sp um
Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine 5
10 dBm ‘n 10 dBm ﬂ
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w""r\hb for” ) \/ij;«wﬁha\MWW\J \Hr-- g et e vwr\v LSV RNY
+60 dam 50 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz | ||[Start 1.74 GHz 3003 pts Stop 1.765 Gz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.708889 GHz -39.88 dém -26.88 d& 1.740 GHz 1.755 Ghz 100.000 kHz 175412 GHz 17.75 dBm -12.25 d&
1.705 GHz 1.710 GHz 150,000 kHz 1.70999 GHz -34.71 dBm -21.71 dB 1755 GHz 1756 GHz 150000 kHz I 7ee00 e 3444 dom o144 db
1710 GHz 1725 GHa 100.000 kHz 171082 GHz 18.35 dBm -11.65 dB 1,756 GHz 1.765 GHz 1,000 MHz 1,76071 GHz -38.15 dbm -25.15 db
Y

)

Date: 11.AUG 2020 18:42-16

i

Date: 11 AUG 2020 1846:25

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

oo Spe. n :%:
Ref Level 30.00 dBm  Offset 12.20 dB Mode Auto Sweep Ref Level 30.00 dBm Offset 12.20 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PABS | SPURIGHEGHBEKARS_ PARS
i B 3 3 ABS Line _$PURIOUS_LINE_ABS PABS
20 okl _FPURIOUS_LINE_ABS 20.dbiD
10 dem 10 dBm:
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Start 1.7 GHz 3003 pts Stop 1.725 GHz | |[Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Frequency |__Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency |__Powerabs | alimit |
1.700 GHz 1.700 GHz 1.000 MHz 1.70828 GHz -27.54 dém -14.54 dé 1.740 GHz 1.755 GHz 100.000 kHz 1.75382 GHz 0.59 dBm -29.41 dB
1.709 GHz 1.710 GHz 150000 kHz 1.70885 GHz -34.52 dBm -21.52 d 1.755 GHz 1.756 GHz 150.000 kHz 1.75502 GHz -32.01 dBm -19.01 dB
1.710 GHz 1.725 GHz 100.000 kHz 172385 GHz 1.24 dém -26.76 dB 1,756 GHz 1.765 GHz 1,000 MHz 1.75609 GHz -24.77 dBm -11.77 de
T
)i ) | o
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042245-02B

LTE Band 4 / 20MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

)

Date: 12,AUG 2020 02:31:05

i

Date: 11 AUG 2020 1514:38

P um u%,:' Sp um
Ref Level 30.00 dBm  Offset 12,20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PAS
20 ghine _FPURIOUS }INE_ABS PABS 20 chine 5 :
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+60 dam 60 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz | (|'Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | _Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170896 GHz -41,24 dBm -28.24 d 1.735 Ghz 1.755 Ghz 100.000 kHz 1.75391 GHz 17.55 dBm -12.45 dB
1.709 GHz 1.710 GHz 200.000 kiz 1.71000 GHz -35.36 dém -22.36 d8 1.755 GHz 1.756 GHz 200,000 kHz 1.75501 Gz -36.06 dBm -23.06 dB
1710 GHz 1.730 GHz 100.000 kHz 171109 GHz 18.07 dBm -11.03 dB 1,756 GHz 1.765 GHz 1,000 MHz 1,75610 GHz -37.30 dBm -24.30 db
T

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

oo Spe. n
Ref Level 30.00 dBm _ Offset 12.20 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 12,20 dB Mode Auto Sweep
6L Count 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKARS PABS
1 y s s Aka Line _$PURIOUS_LINE_ABS PASS
20 ghine —pPURIOUS_LINE_ABS 20 dbih
10 dem 10 dBm:
o0de P PP B T \ R v ey e T VT R P WY
| 7
-10 dBm [ 711 dBm
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-20 dém | 1 -zc’I dBm |
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-30 dBm s msenm )} \M A};j:l dBm 3, =
Bm 40 dBm
50 dem 50 dem
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | RangeUp | RBW | Frequency | Powerabs | alimit |
1.700 GHz 1.709 GHz 1.000 MHz 1,70898 GHz -26.16 dBm -15.16 d& 1.735 GHz 1.755 GHz 100.000 kHz 1.74044 GHz -1.13 dBm -31.13 dB
1.709 GHz 1.710 GHz 200.000 kHz 170999 GHz -33.82 dém -20.92 d& 1.755 GHz 1.756 GHz 200.000 kHz 1,75502 GHz -31.49 dBm -19.49 dB
1.710 GHz 1.730 GHz 100.000 kHz 172356 GHz -0.25 dBm -30.25 dB 1.756 GHz 1.765 GHz 1,000 MHz 1.75605 GHz -25.94 dBm -12.94 dB
!
I il | L
Date: 11, AUG. 2020 18:08:18 Date: 11.AUG.2020 18:16:39
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seasran as. FCC RADIO TEST REPORT Report No. : FG042245-02B

LTE Band 4/ 20MHz / 16QAM

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

P um =] se um
Ref Level 30.00 dBm  Offset 12.20 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 cvgPwr

Limit $heck BAES | SPURIGUE CHNEKARS PABS
y ; ; ABS Line _§PURIOUS_LINE_ABS PASS
20 ghine —FPURIOUS_|INE_ABS P 20 bl
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40 dem
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.60 dom 20 dem—

m

Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

1,700 GHz 1.709 GHz 1.000 MHz 1,70900 GHz -40.39 d&m -27.39 dé 1.735 GHz 1.755 GHz 100.000 kHz 1.75391 GHz 18.14 dBm -11.96 dB
1.709 GHz 1710 GHz 200.000 khz 1.71000 GHz -32.95 dBm -19.95 8 1.755 GHz 1.756 GHz 200,000 kHz 175501 GHz -33.56 dBm -20.56 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.71107 GHz 16.05 dBm ~11.95 d8 1.756 GHz 1.765 GHz 1.000 MHz 1.75600 GHz -40.45 dbm -27.45 dB
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Lowest Band Edge / Full RB Highest Band Edge / Full RB

oo Spe. n :%:
Ref Level 30.00 dBm  Offset 12.20 dB Mode Auto Sweep Ref Level 30.00 dBm Offset 12.20 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PARS | SPURIGHEGHBEKARS_ PARS
i B 3 3 ABS Line _$PURIOUS_LINE_ABS PABS
20 okl _FPURIOUS_LINE_ABS 20.dbiD
10 dem 10 dBm:
0ds P SOOI S 7 -*-vw 0 dl?ﬂ-w P S T BV TS Y L PPy W e
-10 dBm | | 711 dBm
SPURIOUS_LINE_ABS [ L \
20 dem J \ -2q dem f
|
-30 dBm tr -30 dém :
VI L HIE =
dem 40 dBm
50 dbm: 50 dem
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts StD_L .765 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Frequency |__Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency |__Powerabs | alimit |
1.700 GHz 1.700 GHz 1.000 MHz 170850 GHz -28.63 dém -15.63 dé 1.735 GHz 1.755 GHz 100.000 kHz 1.74550 GHz -0.39 dBm -30.39 dB
1.709 GHz 1.710 GHz 200,000 kHz 1.70896 GHz -34.08 dBm -21.06 dB 1.755 GHz 1.756 GHz 200,000 kHz 1.75500 GHz -30.60 dBm -17.60 dB
1.710 GHz 1.730 GHz 100.000 kHz 172863 GHz -0.02 dBm -30.02 dB 1,756 GHz 1.765 GHz 1,000 MHz 1.75633 GHz -25.08 dBm -12.08 db
T
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